B

Compact Tractor
S/N 9646801 and After

Parts Catalog A1192




us.

PRICE 75 CENTS

CASE MODEL 107
COMPACT TRACTOR
Parts Catalog No. A1192

NOTE: This catalog replaces the previous issue - 1192 -
which is obsolete and should be discarded.




CASE MODEL 107 COMPACT TRACTOR

W TRACTOR MODEL AND
| SERIAL NUMBER

TRACTOR MODEL DESISNAY IONS ENGINE MODEL DESIGNATIONS

107 TR
07 TAW C15513

<

When using this catalog, notice the reference to serial
SERIAL NUMBERS numbers of various components noted {1 listed in

the "description' copy. By referringtoc tserial num-
bers, proper parts identification will be assured.




GENERAL INFORMATION

indexes

This Parts Catalog is arranged for easy
identification of Genuine CASE Service
Parts. An alphabetical index is provided at
the front of this Catalog to locate the major
groups or assemblies. A numerical index at
the rear of the Catalog gives the part num-
bers and the pages on which they are de-
scribed.

HHlustrations

All parts are illustrated in "Exploded
Views'" which show the individual parts in
their normal relationship toeachother. Re-
ference numbers are used in the illustra-
tions. These numbers correspond to those in
the ""Reference Number'" column and are fol-
lowed by the part number, description and
quantity required.

Indented De

Indented parts in the descriptive list areap
The quantity shown in the '""Number Re@i@

chine except where parts are'indented in i
number required for the preceding ass

Orders

Orders shouldplainly specify correct part
number, full description, quantity required,
machine model and engine model, machine
and engine serial numbers, method of ship-
ment and shipping address.

Changes
When changes to the machine make itnec-

essary, revised pages for this book will be
issued. The revised pages will be issued with
the same page number as those they replace
and the '"issue'" n r and date will be
advanced. @

It is impera t revised Parts Book
pages be inge into their respective
Parts S soon as received. Failure

to do s i ad to confusion and defeat the
purpo@ e book.

ipfion
e preceding assembly or sub-assembly.

mn is the number of parts used on 2 ma-
ist. In this case the quantity shown is the

sub-assembly.

REF. PART NO. @S: DESCRIPTION REQ'D
Cy g

A 55159 -rear steering .......ccece 000 1
28 A 56208 ASSY -rear cylinder . . . ... ... ... 1
29 A 55956 @ LUG - adjusting, SOcCket 2SSy . . . .o v v v vt e v e e 1
30 A 55957 SEAT -socketball, . . ... ..ot eeeeeeneonennn 2
31 A 56210 @ SPRING = S0CKE . . v o i vl si'e w0 & 15 o & wial siiome o s o & &5 s 1
32 A 56209 SEAT - socket SPTINgZ . . ¢ v ¢ e o e s e o s o s s e oo oo 1
33 G 45175 CLAMP ASSY -socket assy. ... ..o oo v oo 1

16- 836 BOLT - 1/2" x2-1/4"N.F.heX. . . . c ¢ e ccco oo oo 1
34 132- 104 PIN - Chtter,; 3B x 8, . i L iiin atiie s vole s gt s e 1
35 A= 155889 STUD - ball,socket & cylinder . ............0cc0c.. 2
36 13- 410 BOLT: 21 /4'x 5780 NiChex i, . A0 st n el dos i i 4
37 92- 4 LOCKWASHER - 1/4" SAE .. ...ttt veeteeeenanns 4

Terms "Right Hand” and "Left Hand”

"Right Hand" and "Left Hand" sides of this machine are determined by standing at the rear
of the unit and facing in the direction of forward travel.



Air Cleaner « e« e«
Battery «ccceccees

Breather, Crankcase =« .
Camshaft e e e s s e e e oo
Carburetor « « e o o o o o oo
Connecting Rod « « s+ e o« «
Crankshaft s ¢ o c s e e o o'e
Cylinder BlOCK oo oo«
Cylinder Head =+« o e«
Electrical System « . ...

Engine Block & Attaching

Parts ceceecconses
Exhaust System
Filter, Breather «.....

Axle, Front
Axle, Rear « .« ...
Baffles.& Shrouds
Belts & Pulleys . .
Brakes « s e« s oo
Deeals o e stale »
Electrical System
Fenders « e e e e o o
Frame o ¢te 5 o olo.s
Grille: o o8 %5 e e
Hiteh s s s o sis’a s

® o e e e & o o e e o
® & o ¢ & o o o s e o
. . . . . . . . . . .
® o o o e o & & e o o

ALPHABETICAL INDEX
ENGINE SECTION

¢t13
-39
g

.13-15
s oh 17
SO
2he S35
s 15
.35-39

oo B
ers 5 15
il

BASIC TR

Flywheel «cccceccecce.
Fuel Strainer ««««««..
Fuel System s «ccc e
Gasket KitS e e e e e e e oo
GOVErnoY ¢ e cscceeeeoe
Muffler o s olete it oo o o s
Oil Pan se o e s 60050 s
Piston cececceccocseco
Spark Plug « s cecececee
Starteres « e ce e« . .
Tank, Fuel « « « « ¢
Throttle Linkag

Valves « » « «

@\\o

@&%

SECTION

HoOod * e e c e ceeeeeee
Implement Lift « « <« ..
Model G14 Weight Box - -
Model G6 Headlamp Kit - -
PTO CHitehs s s sxdhess o o s
Seat, Operator's « <.« ..
Steering Wheel & Gear -
ToOl Traye «eccoeeeeee
Transmission « « « e« « -

Wheels, Front & Rear- - -

® e o 0
® o e o0
e e o 0 0
® s 0 o
e e e 0 o
e e o 0o
® e o 00
e e o o o
®e e o o o
© o e o
© ® o 0 o
e e o 0 o
©e e o 0 o

es 5
«e 5
<« 5
S
ee 5
.. 37
.- 13
.- 13
siiars) 50

L






CASE MODEL 107 COMPACT TRACTOR S

ENGINE BLOCK AND ATTACHING PARTS

REF, PART NO. DESCRIPTION REQ'D
1 C 15847 HEAD - cylinderic s «'c ¢ o o o o sinis slarsine » oo ST LR P |
2 113- 111 BOLT - cylinder head 5/16" X 2-1/2" NC héX «ecceeeeeeescs 8
3 C 15980 GASKET "~"heads cie o vich o v als niorstos afis aiia o erwisle & & elemede aila e 1
4 0] 5999AB  SPARK PLUG - (includes gasket) « « e o e e ceoseeeceanaeessl
5 C 17261 BLOCK ASSEMBLY - short (includes cylinder, crankshaft

rod assembly, camshaft, valves, piston and rings,

pan and oil pump assembly, gaskets and sealS)e e c e e eceeeol
6 C 15821 BLOCK - cylinder,Stripped (dl. e c% oo %is e s s o 5560000l
7 C. 15973 PIN - dowel ..... .07s B7e n¥ere ale-diee sleTuiole o aine e e s 6w s o D
8 C 15974 SEAL ~ 0ile o o 588 os @ o sie Sle,iole ne e TR ek (e mieie o e 6e & e e el
9 C 15842 OIL PAISABOEMBEY . - 0 cc ssfansssccinssnisceeseandnl
10 C 15843 BOREERN= G TR . o o o cotbladin o s shswsnis sninssansssl
11  187- 1003 SCREW - 8-32 x 5/16" Self-tapping « e c e e e eoeeoeeneessl
12 C 15977 BEAL «Bl .vsecsosssnisssossnsssassnesessssss
13 C 15978 PIUG = QM. s s s« oms sopnninies s esssessssesssshd
14 C 15872 SHAFT = OVEINOYr ¢ ceeeeecacemescccccsccncaccssl
15 C 15846 PLUG - filler .e.... o ale e N\ e sie sis s s slew e esse]
16 C 15979 GASKET ~ fillel i ¢ v 6. « s asle NOe s s 898 ssesseassisl
17 C 15976 GASKET - 0ilpan « . eveeee.. P
18 C 16032 SCREW - 1/4" x1-1/4" NC he o0 0 s & wlevle e wwierese s o T
19 C 15874 SPOOL - gOVErnor ... .. « o 5o emesis e n uleerenies s ol
20 C 15986 RING - retaining, govern ALy ccccocccnnccccsccecace 2
21 C 15873 GEAR ASSEMBLY - go o wlni e e s o e e ereleieee sisiee s ve ]
22 C 15871 SPACER - gear, gov ceeseccccrcssscscccsccseccacasl
23 C 15868 ROD - governor. T e alee sl § u e aheie 8 5.5 e) allallelere alls e ]
24 C 15870 SRR |
25 C 15844 seeal
26 187- 1041 X oy oralel
27 C 16041 : ..... el
28 C 15869 ~‘- ..... 1
29 C 15866 ’ -~ P |
30 C 15867 vernor................ ..... et |
31 C 15905 f"" L.................. ....... 2Tale s lole siotal sdali]
32 C 15864 \,_, - DIOWET NOUSING « e e e v nvennnenncaneennansl
33 C 16040 BOWT - 1/4" x5/8" NC heX SEMS « v e v oo« oe e wi e e B A D
34 C 15885 HOUB AND SCREEN. . ......... PARERRS o5 o 0 0o s bnnennsd
35 C 1604 ASHER-belleville..............................1
36 129- NUT-l/Z"NFhex...............................1
37 C OILPUMPASSEMBLY.............................1
38 223 LOCKNUT - muffler 3/4" NPT cOonduite « e « e e e e v oeevooeosal
39 C 8 MUFFLER - engine . .. ooveeeeennn.. o sn s b e e )
40 C 15886 STARTER-rope.................................1
41 C 16048 SCREW - starter mounting 1/4'" x 1/2" NC fillister head « « « « « « 4
42 C 15981 GASKET-engmebreather..........................2
43 C 15972 KIT - engine gasket (includes items 3, 8,12,16,17 and 42). «. . . . 1
44 C 17287 KIT - muffler...................................1
45 C 17361 GASKET - exhaust flange o e e eeeeeeeeneancocacncansl
46 C 17362 ADADPTER = D0aler . . wiisssinss s soescsssenssssstl
47 169- 135 SCREW - 5/16" x 3/4'" NC fillister head, PhillipS ¢ c e e e e o 0.0 2

Printed in U.S.A, ' June 1975






CASE MODEL 107 COMPACT TRACTOR
CRANKSHAFT,PISTON — CONNECTING ROD
REF. PART NO. DESCRIPTION REQ'D
1 C 15829 CRANKSHAFT ASSEMBLY @ 6 o0 0000000000000 &9 6 0600 0 W 1
2 C 15830 PIN - crankshaft gear ««eceecc.e. cessesscse R |
3 C 15831 GEAR - crankshaft « cec e« S5t aie o s e e wavere o eress e alais ale s e 1
4 C 15838 CONNECTING ROD ASSEMBLY ¢ ¢ s s e e e s e s ecocscsee etelereliodel ]
5 113- 104 BOLT - 5/16" X 1-1/4" NCheX sccsccccsccccccccecse
6 C 15839 PLATE - 10CK ¢ e cooecee S e e skens v leae s o eedate e sl & SheleRslE]
7 C 15832 PISTON AND PIN ASSEMBLY (standard) oversize see ref, 9 =« 1
8 C 15975 RETAINER - piston pin s s e e s e s oo o oo SRRE R P ol stiD
9 C 15833 PISTON AND PIN ASSEMBLY (.010 oversize) secsececceccececcs ]
9 - C 15834 PISTON AND PIN ASSEMBLY (.020 oversize) sessecececccecese 3
10 C 15835 RING SET - piston (standard) oversize see ref, 11 e ececeecee ]
11 C 15836 RING SET - piston (.010 oversize) e s cececececocecccocccccs ]
11 C 15837 RING SET - piston (.020 oversize) s« e e ccececcccecccccccss]
12 126- 14 ERY ~GIOMEE BT » = 5 s+ L3 B¢ 3 bl ton 48 s o sTThw o v who: o2 ]

Printed in U.S.A. August 1971



p
{ e |

e
| "
Fn "
i
it
;

N Sy

\

\J\




CASE MODEL 107 COMPACT TRACTOR
CRANKCASE BREATHER, CAMSHAFT

EF. PART NO.,
15981
15849
15850
15851
16033
15852
15828
15827
15826
15822
15823
15824
15825
15840
15841

©a0 U W

acoaaanaoaaaQaaaanal

Printed in U,S.A.

AND VALVE ASSEMBLY

DESCRIPTION
GASKET - breather s e cccecocccccecccsce s ee e s ecce
BODY ASSEMBLY - breather e« e«
FILTER - breather e s e ¢ e e . e s 00 I I A ce oo e
COVER_valve ----------------- e e e e o000 e 0000
SCREW - #10 X 1/2""NC s s cececececccccccccsss ccese
TUBE - breather  « « « « aiate ' s o0 s s® o s sjezere olie. sl b s sis o
KEEPER_Valvespring © e s e 0 e e 0 e 000000000000
SPRING-ValVe"""‘ ---------- AR R RS .
SEAT_valvespring ............. s e e s e0 s eecssae
VALVE - intake (standard) includes C15828 keeper « « « « « « «
VALVE - intake (1/32" oversize) includes C15828 keeper « « «
VALVE - exhaust (standard) includes C15828 keeper « « « « « «
VALVE - exhaust (1/32" oversize) includes C15828 keeper -
LIFTER - valve e s e s e ccccecccccocccscseose S ele @ e s me
CAMSHATT ¢ e o o.0ile 5 ors sheTele s = oin o e sl o eibpe siin e e esete

REQ'D
cee2
sont
e wed
P |
sl
Al
cee?

sy
i 3
Sk
feel
T
M
eiiv g

August 1971



10

.5
27

Pl

\\”
7

W4
= AN

\__" Ve

o

s

AN
<

).
S

-

D{)'.'.l;‘"
.__\W

/L
7
<

(¢

4
\

|



CASE MODEL 107 COMPACT TRACTOR 1

REF. PART NO.
1 C 15876
2 C 15875
3 C 16033
4 C 16044
5 C 15988
6 173- 44
/f 192- 14
8 129- 4
9 C 15923
10 C 16036
11 C 15865
12 C 16046

Printed in U.S.A.

ENGINE BAFFLES,SHROUDS
AND RECTIFIER PANEL

DESCRIPTION REQ'D
HOUSING-blower P I R R A D IR |
BAFFLE-cylinder-oo ..... ee s s s esss s s s ssssse DRI |
SCREW - #10 x 1/2"" NC fillister head, sems * =« » * * ceceseen
SCREW - 1/4" X5/8" NChex «++cccccceccccccocccse I |
CLIP - retaining’ hlgh tension wire o ¢ s s+« e e oo DN |
SCREW - 5-40 x 1/2" round head, machine <+« - ORI D 2
LOCKWASHER - #5¢ ¢ s coeee e s inielelsie oFiTE laiene s L T .5
NUT - #5 hex ¢ e e o o e s e e cesssscsecess s cececccscss 3
PANEL - rectifiere e e e e e c oo oo oeceee cecessccccccscsces ]
NUT_#5NChex,]_ong..................---....-.-. 1
BAFFLE - cylinder head s eececccecee R R I |
SCREW - 5/16'" x 3/4" NC hex, sems s s ccccccceccccccce 3

August 1971






{

CASE MODEL

REF. PART NO.
1 C 15519
2 C 15174
3 173- 215
4 129- 504
5 C 10678
6 C 16202
7 214- 251
8 C 15530
9 C 15525
10 C 15861
11 C 16039
12 C 16038
13 C 15863
14 C 15860
15 C 15984
16 C 15883
17  193- 1001
18 C 15855
19 C 15983
20 C 15853
21 C 15982
22 C 16034
23 C 15859
24 C 15882
25 C 16037
26 C 15987
27 C 16043
28 C 15881
29 169- 43
30 C 15112
30 C 18206
31 C 15540
32 187- 1054
32 187- 1047

C 15862

C 15858
33 C 16276

D
<

Printed in U.S.A.

FUEL SYSTEM

DESCRIPTION

107 COMPACT TRACTOR

13

REQ'D

STRAP_tankmountirlgo.-.---oo.oo-c...o-n..o.oo-
SCREW - 1/4" x 1-1/4" round head, machine, ZP****s e+«
NUT-1/4"square,ZP'-°°-"”"--'”'-"""'-'
ELBOW -fueltank ®***cccsscececcsccscscsscscscscccscss
HOSE_fuelline8"¢.o..-.n.oo.ooooo-o-n-o.o-c..o
CLAMP - hOS@ ®* *®*°cecececccsccccscscsscscscssssscscscscss
CAP AND FUEL GAUGE ASSEMBLY *++cccscccccccscas
CLIP-mounting ******cccccecsssccccccsccsccccse
ELEMENT - aircleaner *®c*sccecccccccscscscscscscccscscs
SCREW - #8 x 3/8'" NC fillister head, sems **ccccececcccce
SCREW - #10 x 1/2'" NF fillister head, sems **cccccccccce
BODY -aircleaner **c*esccceccsosscsccscsscscscscsss
BRACKET_aircleaneroac-.ouo-oooo.---oa-u-a-o-.
GASKET - aircleaner * *****ecccecsceccscscscsccsscccscs
CARBURETOR - (repairs page 15)* ¢+ ccseccccccccccs

NUT_1/4"NFhex ® e 000000000008 2000000000000
STUD - carburetor mounting **°-°-* S
GASKET_carburetor-so-.ooooo o e e e 0 ce00 00000

PIPE_intakeco-u.oo.o.oo.l

® e 0® 00 00000000

GASKET_intake s e 0 000000 ® o o o0 0000600000000
SCREW - 5/16" x 1-1/8" N\ fil head, sems* =+

CONTROL ASSEMBLY -

oc.o-.-ooo.ocou.-oooo-

CLIP...--. e e 00 o o
SCREW-#IOxI/Z"@; washer head ***cccccccececs

ex’sems ® ® o0 o0 0000 000000000

CLIP - conduit * * *
SCREW - #10 x
SPRING_com ® & & & & o o " " 0 00 ® @ & o o 0 0 0" 00 e e

S
EWD #8

@J

"fillisterhead ® © 0000000000 s0 00
d throttle (used prior to S/N 9654440) « « .
nd throttle (used S/N 9654440 and after). . .
NIrol e e oo cecovcocvoccscssecdencocsnscsccse
0 x 1/2" NC hex, (used prior to S/N 9654440) . ....
x1/2" (used S/N 9654440 and after) e e e « o e o« o « «
Al _aircleaner © e o 0600000000000 0s0 000000000000
L_Speedcontroloooooo..-...--o-..-..-o-.--.
TER-fuel"""""""""""""""""

June 1975

--o.ooooo.-ooo..ooa.c.lcoo-1

el e el o e e e e T e N S S ST N S e S Y S e T e . Y e N o )



14



((

CASE MODEL 107 COMPACT TRACTOR 1S5

CARBURETOR

REF. PART NO. DESCRIPTION REQ'D
1 C 15887 SHAFT AND LEVER ASSEMBLY - throttle e« e c e e e c e e eeeeae 1
2 C 15888 SPRING -~ throttle return « « « « e ¢« » i e telelelag el hotote sty fokelete 1
3 C 15889 SHUTTER - throttle ¢ ceccceceeceen cesscveccscsses eeeos 1
4 C 16050 SCREW - 4-40x3/16" round head « e c c s e s s e o coocos e sl 2
5 C 15890 SPRING - idle regulating « c e e e s cecoececocscscccccsccs 2
6 C 15891 SPRING - main adjust « e s s e e ceceecececncacccsse o oleatencral]
7 C 16051 SCREW - idle regulating e cececeocecececas ot oreletenalls ssese 1
8 C 15892 SHAFT AND LEVER ASSEMBLY - ChOKE e ccececcsccscsos 1
9 C 15893 SPRING - choke Teturn ecececceccccccoscscscscsssccasccse 1
10 C 15894 SHUTTER - ChOKE e e ceccccscccnsse 50 DO G e sl ve 1
11 C 15991 PLUG - welch «« e e 8s s e e wees vieeie e sleeiores sisiene ]
12 C1::15992 PLUG - welch «ce... cHole o oot s o elefie| b o) s tmmiiel s ToisNer enalar NN L
13 C 15993 INLET ASSEMBLY - needle, seat and clipe e e e e e e e e ceccces 1
14 C 15895 CLIP-inletneedle s eccccecccccocsccsccccsscsccscsssse 1
15 C 15896 FLOAT - carburetor e « « « o « o 6 o6 e e (elera & e 0e, 6 e s 87 she ]
16 - C 15999 SHAFT - float e ceeees- el elin ) oL o ke wiatakela sk oot e Rer srinr et ToaoRE ]
17 C —~19589%7 BOWL AND DRAIN ASSEMBLY - float . oo 1
18 C 15898 PLUNGER ASSEMBLY - drain . . ofe L
19 C 15899 GASKET - drain plunger - « P |
20 C 15900 GASKET - bowl to body « « « o o « setei]
21 C 16000 ADJUSTMENT SCREW ASSEM

items 6, 20 and 22) . . o' P |
22 C 16001 "O"RING-adjustscrewx.o.....................2
23 C 16002 SCREW - idle adjust . « N2 ecececccne wra el vieiaie s e s e Xe Nl
24 C 16003 "Q" RING - bowl to wiejn e v isie e oeis sle s e e s ale s e nece 1
25 C 15901 FITTING-fuelinlb%..... ..... 355 o ala s s leu wints e e sionll
26 C 16004 PENL igs o 5 2 & ..... 1 ReEd o0 ale o ol 810 ol oleialel & aliniane il
27 C 15902 PLUG - cup « «¢ Meeoosoe e/ 8% s 8,0 oe o e wlinie niesie e ae el A
28 C 15903 BALL - alu 2 avianelel el suatier s s o b/ B ieue oslelois niis a et e, o adey ]
29 C 16052 WASHER arars) ol s ol lirogeits orerel s 63 S Rore 5 o ssorinie e Busteons: 41
30 C 15904 KIT-@epair............................1

\IE MOUNTING PLATE
1 C 17393 @LATE-enginemounting..................... ..... 1
2 . 164- 5 CREW - 5/16" x 3/4" button head SOCkets s e ceooeececececes 2
3 164- SCREW - 5/16" x 1-1/2" button head socket s eeseecceccacs 2
4 € WASHI= /16" s v cossonsasysnssstensssesisssss §
5 193 LOCKWASHER - 5/16" internal tooth e s s e s e e e e s o eececeee 4
6 129- 2 NUT = '5/16" NC HeX «ss's s s os sssaccosssssosssesssseiB
7 C 17391 SPACER 5.5 g5 0n s innessad conssssnnssso®sinsessaoll
8 C 17394 MOUNT - engine «e«eceeoeaeo b o olSleisae e vionsasins ssise ety
9 192- 20 LOCKWASHER - 5/16" cccccccecescscccssccsccscncscsncsssce B
10 C 17333 CUSHION - rubber «.c.cccceccccscscccccs e R .
11 C 17332 BRACKET - angle «.eceees b oasie oiia o0 0 @ OO O a e, T
12 113- 118 BOLT = 5/16" X 5/8" NC heX oo c oo ciccsccsnescesoesesa:d
13 131- 176 LOCKNUT - 5/16" NCheX e cooccececccsscse o ohu e s o aerele oo: B
14 195- 2027 WASHER = 5/16" cceccccocccccccan oi's, o 500 uce wnatn ot s uotn rera ¥

Printed in U,S.A. June 1975



16




CASE MODEL 107 COMPACT TRACTOR 17

EF. PART NO.
C 18316
C 18205
C 15116
113- 206
192- 21
129- 103
C 15641
187- 1036
C 15114
10 C 16267
11 5C... 17128
12 113- 207
13 192- 21
14 129- 103
15 C 17473
16 C 17043
17  129- 14
18 187- 1078
19 C 1727
20 113- 103
21  195- 522
22 131- 176
23 C 16942
24 C 17038
25 175- 400
26 131~ 1102
27 195- 104
28 NSS
29 353- 406

OO W

Printed in U.S.A.

HOOD,.FRAME AND GRILLE

DESCRIPTION REQ'D
FRAME - maiN ¢ c c e cocscccccccce s B O R R &
LINER S dashis'c c c v snieomasvos ssossasssosssssnsanas
DRAWBAR o ¢ cio s s 555500 006000 cesssss e olslsl sraile o shsialers
BOLT - 3/8"X3/4"NCheX «eeeoceeeecccccnncsacsacnce
TOCKWASHER = 3/8" % cieic s 0o s'soceocsces ol ja® anb & Wxalele
NUT - 3/8"NC hex . i's.s.o sls e e et e s » 8 e u sue i eaee 88l e
TRAY.- <4001 s . s a cs.bieaia s sinss s’s o sinossesssessssssn
SCREW - 1/4" x1/2" NC hex self-tapping « « e e e e s s s 00 eee
CLAMP -battery «ccecececceecccccccccs olisi = o offevs ayelatore
HOOD): oic.3 s vo ainia stainjalsisrsis s sloieie s oo o he brelars s lalela o
COVER = PTOi ¢ s oisoinoinos soieeissssosees ariye. saeleletere
BOLY - 3/8" 21" NC BBE < caccsivesonss viale s aTaeele SELS
LOCKWASHER =53/8!" s i eis aiv siolereie e v oo osvoee oo/ s = e wiuie
NUT =-3/8" NC heX s oo s.c:60icosisecesosssssnsosssss
SEAL -insert ¢ cccecccceccccococccccoccscscoacscscs
INSERT -grille e .cececececcecscccccccsscnscsccscccsccs
NUT -#5NCheX ccceccecocccesnse o o s els eisln s oo eLe
SCREW - #8 x 1/2" black anodized . DN = o) st ateraie s etaiale
STRAP-hinge cccecccececsoes
BOLT - 5/16" x1" NC hex ...
WASHER - 5/16" ¢ cceecoes
LOCKNUT - 5/16" NC h oie o Ts. ols @ = w8l 8,8 slise ssiaie sroteRel i
BUMPER - PTO COVEr « N\ e e s s sscocccscscscscnnsce
BUMPER -dash ....
SCREW - 1/4"x1/2)
LOCKNUT - 1/4"
WASHER - 3/8"

-
DO = KD O DO K D R O O)

..-....-...........2

L % w6 6 e s [eriel'e ‘e el ie; 0 8 e a0 o e eletelid
Sheadeececcoccccccccccscn e 2
Bl o™ sl e o0 8 o0 e s b6 0 e w e e e e
emounting ..ccccceccececcccccce?
1, order as G14 machinery item) «..... 1

® e e e o0 00000000080 00 000 -.oo----n.ol

June 1975



18




(

CASE MODEL 107 COMPACT TRACTOR 19

REF. PART NO.
1 C 16129
2 C 15610
3 113- 122
4 C 14534
5 C 15501
6 113- 102
7 192- 20
8 129- 102
9 C 15440

Printed in U,S.A,

SEAT AND FENDERS

DESCRIPTION REQ'D
SEAT ASSEMBLY c¢c¢cccccccoccscscoccscccccsscs e le oe a one-el]
MOUNT - seat, rubber s ccecccccccccccccccceccscs ceeeeed
BOLT - 5/16" x1-1/2"NChex s cecececcccscccs ke i 4
BUMPER - seat, rubber « ««eccecececececeeece. ccecsceccsscs «2
BRACKET - hinge «« <« csesscsscseces ceecccsssns 1
BOLT - 5/16'" x 3/4" NC hex « « - « - csecsccse o) eneee ececeed
LOCKWASHER - 5/16" ¢ e e e o ceeesscccccaccsncsnns <isted
NUT - 5/16" NC hex« « « « - B s, ur e a s 8 o elin)al 0 e e o kot o) e e eNE S 7
FENDER AND SUPPORT ¢ ¢ ¢ ¢ e ¢ o e e ccesacs B |

June 1975



20




7
¢

107 COMPACT TRACTOR

21

CASE MODEL
STEERING GEAR
REF. PART NO. DESCRIPTION REQ'D
1 L 15282 CAP - steering (used on C 15095 steering wheel)®*****°*=°*° 1
1 C 18016 CAP - steering (used on C 18015 steering wheel) « « o « ¢ e e oo e |
2 131- 11183 NUT_jams/anChex......-..,...-..... ...... ees 1
3 C 18015 WHEEL - steering (also order items 1,18 and 19) o e e e 200 es 1
4 C 15096 BUSHING - ﬂanged nylon T R R R e 92
5 c 15097 SHAFT_Steering e e o s e s 00000 s 000 0e 00 se R - 1
6 126- 16 KEY-Woodruﬁ3/16"x3/4""'° ..... csececscecseceee ]
7 (@ 17106 BRACKET - steering I I I I R R R R R I 1
8 111- 215 BOLT - 5/16" x 3/4'" NC round head, square neck, ZP *** =" e
9 192- 20 LOCKWASHER - 5/16" ZP ccccecccocecccccccce s e cecs e 4
10 129- 102 NUT - 5/16" NC hex, ZP cccccccccccccs ceccesscocene 2
11 195- 2069 WASHER - 5/8" plain, ZP e ccccsosscessrscscccsacsss 1
12 C 15104 GEAR - steering =+ *ccccccecccccccccccnn % o 1
13 C 15105 PIVOT_steeringgear.-o-- ........... L LI |
14 219~ 17 FITTING -lube ¢ s * e ccsecccccccsoscse ececesse ceeee 1
15 113- 103 BOLT = 5/168" x 1" NC hex, ZP s~ csessesae 0 OO O = 2
16 195- 521 WASHER - 5/16" plain, ZP ** " SR oL O L L * UAR
17 C 14201 WASHER_shim R EEEEREEER o @ 0. . eWe o 00 e e e o 00 0 D |
18 C 12975 WASHER cccescccocscconcose TN 5o e s e os s 0w e D
19 C 18017  CLIP-tinnerman, ,..eceee NSl eeoece PR e 2

CLIP-tirmerman..........@
%

Printed in U,S.A, June 1975



o




CASE
REF. PART NO
1 C 15066
2 C 16946
3 C 16724
4 138- 2055
5 C 11906
6 219- 404
7 C 13106
8 C 12975
9 A 30881
10 132- 311
11 C 15067
12 C 15113
13 C 15068
14 192- 23
15 129- 125
16 129- 325
17 C 16948
18 C 15072
19  131- 1127
20 T 33565
21 192- 20
22 113- 103
1 C 15090
2 C 12110
3 Cc 121
4 219-
5 C
6 c 1
1 126- 21
8 195- 2029
9 192- 21
10 113- 207
11 C 13716
12 C 10292

Printed in U.S.A.

MODEL 107 COMPACT TRACTOR 23

FRONT AXLE

DESCRIPTION REQ'D
AXLE - front ¢ e ¢ e ¢ ¢ o &« e 5 ails s o w @ ehe e oo ters A !
SPINDLE - right hand ¢ e c e c e ccecnacee sts 0 o) 0t touE lalgralets 1
SPINDLE ~ left hand s s s s's ¢ stsialiare oradie & e o 5. oo o6 o & s se I
PIN - roll L, H. spindle 3/16" X 1-1/2" «ceeeeececenenas o 1
WASHER - thrudt 13718" « « 4 s oiv e ss s v s 0s/s0s0anbene 3
FITTENG 2 TUBE w070 o o ool o o o o & eiafe o Fo o iaye oo s onrn s s 8
COVER - lube fitting « « e« o« « o o 0i%e Bl enerE. e w W BYe e Shere s b D
WASHER - spindle e ccececeeccess o idne 0 60 s v o s cecccces 2
WASHER ~ wheel Spacer e cececececcceccccccecas eses0.0s UAR
PIN - cotter 5/32'" X1-1/4" ¢ e e eevececeaann RS T S
ROD - tieand drag link e e cecccceecececceccaes ccececscse 2
BALLJOINT - R, H. thread ¢« eecoeecececens of's win) e ShTaNE D
BALL JOINT - L. H. thread « e« e s ... Yellateraelalis aliete o6k iene D
LOCKWASHER - 1/2" ZPecccoccaces Sisiaietete o arersoie b v oL dd
NUT:E /2" NF heX e co oo oo afiie oo 50 G0 O R S rs 8 |
NUT - 1/2" NC hex, L. H. threade « s e e ooc e e e e o veeeeccsos 2
ARM - upper spindle « « « e ¢ e ¢ 0 e 0 A T AT |
PIN - ax1é PIVOL s s s.e0 s a5 0 o 'ovm Npeeoeecscsossaces 1
NUT - jam 3/4" NCheX « « « « . . @ A ‘wd oA o
KEY = 1/4"21/4" X1" e oo o e G0N cavisine o eiosls 5818 snil]
LOCKWASHER - 5/16" « o®c s Nad)} e o e 0o ceslaterels cseces 1
BOLT-5/16"x1"NCheX RTINS ENEMIN ey

EL - front (includes bearing) .

ARING - sealed, iNNer « « « e e e s s s e cevecceens
BEARING: = OULET’ o s« ai'e s siis s a@s 1e 41655 66 ¢ aisis o o
FITTING = WP s s o nvnnvghans sowsenmeesssss
CAP « I ¢ s sisnsosn si0 6 5,050 stnssbessn olele
WHEEL - rear e« « e e e e e v o lafiens osheys o wltelle laie loiate
KEY - Woodrtff "A" 1/4" R T/8” « « s 5} s s's s s0ssas
WASHER - 3/8"plain, ZP eeeeeecocasnn oo siee
LOCKWASHER - 3/8" ZPeeeeeecscesns seesese
BOLT - 3/8" 21" NC heX; BB « s s s S amossce s .
WASHER ~ 1", 10 BaUER oa s s é et ains s s ccecsce
WASHER - 1", 18 23Ug€ e s e e s s 0 o o & vocencesse .

June 1975

DNDNDDNDDNDDNDDNNDNDNNDDNDN



24




(I

EF.

©OTD U B WWN

CASE MODEL 107 COMPACT TRACTOR 25
BELTS, PULLEYS AND IDLERS

PART NO. DESCRIPTION REQ'D
C 15370 BEIETA = NgINEYATIVOL o e o ) sie e o s ois arsloteieore e ore tuets siata it bs 1
C 17413 BEEPR = 1eariCluteh sisicsv o ol cieiereio o sle s ielols oieiat oeis o ol sl ot 1
C 17105 ARM - idler (used prior to S/N 9654190) « e c e v e v v.. helele ole 1
C = 17873 ARM - idler (used S/N 9654190 and after), . .......... s oy
C 16714 BUSHENG ~ 1d1eY aTmic cis eie vivis s oo sis s-oiols s o et ot oo e 1
C 17108 DISHBEVE = Tdler almm . o cieuee uiele s alels s arel o s o olorars oo ot 1
26- 636 BOLT = 3/8" X 2-1/4" NCHEX ¢ c s v 6 ss0ssssnnconsensss o1
195- 525 WASHER - 3/8"c cceeeeeannn S e e - oxatel o lakane ladato 1
113- 219 BOLT = 3/8" X 2" NCBEX « cococeensecscsoasesssss ~ 7 ol
C 15178 SPRINGE=HAIEr £ . i 5Xart c eimis 60 s 6 5 o oo e s dis o o aiale o & raratl
C 15545 BRACKET - spring attach . . . . . o6, 8l 10 a's aliel s e vbla eRGIE o Hea 1
195- 103 WASHER -~ 3pSeer 5/18" « e vevnescocea AT e & 5
C 16739 PULLEY - idler (seeitem 23)e e e v e e veeeeeeeeenennann olerl
192- 21 LOCKWASHER.= 3/8 3% « o o'e) o 5.5 haraie 5% o kin s o ofeterdisrsns wterel]
129- 103 NUT B0 HE BEE + «os vivnasanstidi ds sk sne 5ois s syereletl
C 15672 PULLEY - clutchidler « e e e e e e v v .. Setenl:
C 15310 PULLEY - transaxle drive « e oee ool N\ ceeeooooceens &l
C 15309 PULLEY = transaxle « « s ¢ o oo s s SBNNS 2 5 2 s 0.6 o o6 s one o |
126- 16 KEY - Woodruff #9. « « c c e e 0. S |
178- 858 SETSCREW - 5/16" x 5/16" NC/Sotkethead « « « « e e e v v o veunn 1
C 15109 PULLEY - engine and PT IVENe M)ERe o oo 04 o o e reie o @hale-e D
T 25070 KEY = 1/4" square x 2" N O\\s e c 5 « o 000008 s00ssess 51
178- 858 SETSCREW - 5/16" x 3/ cithead »cesceibbsosnsce .4
C 20465 PULLEY - idler, 1-1/2" ange (improved replacement

Printed in U,S.A.

forc16739pull © e s 0 0 0 0 0 o.-oo-o----oono.-l

June 1975



26




{

CASE MODEL

CLUTCH

EF. PART NO,

C 15106
126- 16
178- 858
C 15321
113- 102
192- 20
129- 102
C 16958
C 15312
L 32763
132- 26
195- 521
131- 176
C 15173
C 15156
138- 92
C 15637
131- 69
C 15638
C 15644
132- 320
195- 518
C 17072
C 17071
C 17164
C 15672
113- 219
195- 525
192- 21
129- 103
C 15324
113- 103
C 15310
C 15551
A 30881
A 33531
C 15178
C 15

Cc 15
195

132- 8

Printed in U,S.A,

DESCRIPTION

DRUM - brake

KEY - Woodruff #9

AND

107 COMPACT TRACTOR

BRAKE ASSEMBLY

27

REQ'D

..... o's sisis 1

SETSCREW - 5/16" x 3/8" NC socket head « « «seeeeseass

BAND - brake .

BOLT - 5/16'" x 3/4" NC hex »
LOCKWASHER - 5/16"

NUT - 5/16" NC hex - .
ROD - brake, rear- «« «
ROD - brake, front

SPRING - brake return e« « s e e s e o o o o o o o o
PIN - cotter 3/32" x 3/4" .
WASHER ~ 5/16":5"s /¢ o 0 e-aiig o 550 s 0 65 66 oo
LOCKNUT - 5/16" NC:hexX -« ss's s, svs éie o s
PEDAL ASSEMBLY— brake R

BRACKET - saddle « « ««

PIN.= 1011 3/16" % 3/8%" o stia /e o % oldioys o

LATCH - brake

LOCKNUT - 5/16" NC hex - -
LEVER-brakelatch-o--o--- e
KNOB - brake latch oy e
PIN - cotter 3/32'" x 3/4'" a. - @ .

WASHER - 1/4"

CROSS SHAFT - clutch
ARM - clutch idlers - «

KEEPER - belt

PULLEY - clutch (e

BOLT - 3/8" x

WASHER - 5/8"

PIN - cotter 1/8" x 1" ..

R - spacer ..
- retaining
SPRING - clutch o ¢ o oo..
PAD - foot rest R, H., short - .
PAD - foot rest L. H., long « « «

-1
.2
ol

............ Sheresimie aHsleren i1 ()
....... ccscceccccscsss 13
e.s sis 66 o @ ceescssecscssse 13
bpemie SN s eae e e e e s s ]
...... « & e e slen bl bes sl
offe srmieleeraie ¢ & .o sln]
cecccecccsscsscecscssnce
csecescssccscsssed

S G A SN T

s rolinils sucToysl o uel el < Ioi]

........ cescesccscccccscssd
s s cscscecccscce 2
.......... O e |
s eivte WV s s ale e o b o e o 1]
A W P PR

A S TS sidjene o siate L],

= R e o siere aieteie i D
..... sl g olive o bidanme nmw D
g5 o hiae o ide nas s s b smes b 55
........... dunasns awessmar]
A e R S e AT T B G0 e 2 n]
........... g5 0% & abni ]
Vw25 &0.0°0 ve's oo atn e s s s es smg
R R e e |
Y 2 N s P e e
S g T IR S SO
...... . % w5 notelile eniuns e s &l
KFesn v iisgamissimeseinel

e e 00" <4e e esenswvssnss e
...... A P RN S
cscccsccccesssssencenenl]
e s e s o e s ears e siesne]
ceccccccccsseesecscccnal]
cesens ccceccsesecsccccel]

August 1971

..-oocuoo-.oo-oo-.c-...o.o2

oooo.oooo.-.-oooo..o.-.ooo.2



28




U

CASE MODEL 107 COMPACT TRACTOR 29
TRANSMISSION AND FINAL DRIVE

REF. PART NO. DESCRIPTION REQ'D
NSS LEVERANDHOUSINGASSEMBLY....................
A 32181 RING-retaining..............................

35012 RING U (0510 0 s ol % e N s e e e s e e st
138- 98 PIN-roll...................................
C 15780 HOUSING-shiftlever...........................
€ 11183 KEEPER-shiftlever...........................
C 15512 LEVER « BHIV, ;.5 v 005 bo B ook vt tie s obin sobon'sla oe o
C 15782 ROD ASSEMBLY - shift (includes items 9, 10, 11, 12 and 56) . . .
C 11166 SPRmG..O..ltl.....l.l...............l..l.l..
211- 5 BALL - steel
C 11167 FORK-shifter.................................
12 C 15783 ROD-shifter..........................-.........
13 C 15784 ROD ASSEMBLY - shift (includes items 9,10, 11,14 and 56) ..
14 C 15785 ROD-shifter..................................
15 C 15786 AXLE-L.H.
16 C 15787 AXLE-R.H.................. e
17 C 11178 WASHER - thrust . .. .0ueeeee oo mdn

HHE OO0 b Wb -
-0

18 13- 436 BOLT-1/4"x2-1/4"NChex £as o B R b e
19 192- 19  LOCKWASHER - 1/4" . . .. ...
20 11172 GEAR-TINE ... ...0.oon o (N L ototinttnees
11173 PIN - drive ., ... 55
11178 . BLOCK ~ AFive. . v v v v o NN O s s oo airotgmeees
15788  PINION - bevel
15789 PINION AND BUSHIN
15790 SHAFT AND BEAR
27287 BEARING _ .
11187 GEAR - idler .
15791 SHAFT - idle
11181 STOP - shi
15793 GASKE®T
15794 GAS
11184 GEA
11185  GE TR N i 0 gt ol i
15795 T SRR iR e S
15797 B R S N e AL s

1579 ACERo.-oa.-o-oioo...nt.lol..cl-oo-oc-.-.--
9 GEAR - spur 16T

LY-idler ® ® 00 00 0000 0000
BLY-S}Iiftero-o.-a-ooo..-

N R

cover ® © 0 000000 00 0000000000000

Bt lever housing . .\ o< e ivece B oeocvseone

SHAFT-input-o.nn.c.ooo..oo..o-uo---..o--l.o..
GEAR-Spur’inPUtSIIaftoo-o.oc-oo-a..o..-a...c.---

w

o
OOOOOOOOOOOOOO}OOOOOO
HHHHHHHHHHHHHHHHHNNHH.&.&-&HHHHHNNNHHHHHHHH

Printed in U.S.A, June 1975



30




CASE MODEL 107 COMPACT TRACTOR

TRANSMISSION AND FINAL DRIVE (CONT)

31

REF. PART NO, DESCRIPTION REQ'D

11205 WASHER ¢cccccceccccocss o s 188 o960\ araku se v ulmps s ate s
15801 SPACER' « o sis a5 a0 0 o 55 selsie s oinies essleass oolsoeines
11193 GEAR -output e cccceecsscoccscscsccccnoscsasccsesce
15802 PINION - output e e ccececececceses olofs loie s ais s o % cceccse
11195 SEAL-Oiloooo---o-.o...o...oo..-o.--..a.o--o.
15803 HOUSING AND BUSHING ASSEMBLY - L. H. (includes item 52) .
15804 HOUSING AND BUSHING ASSEMBLY - R. H. (includes item 52)«
15805 COVER ASSEMBLY - (includes items 58 and 59)« « s« e e e o e o &
15806 HOUSING ASSEMBLY - (includes items 58 and 59) « s e ee e o«
50 83- 412 SCREW - 1/4" x 3/4" socket head « «eeseeeenn ceccenaen
51 F 53650 PIN= AOWEL o o0 sis o s.s/s sisloo's s ss .00 6 sies ss elesse.e s
52 C 15807 BUSHING 5 %7 % 0. 070 s 0s @ sl ois s o 0@ s s s elelens aies slesioln
53 221- 13 PLUG - pipe, filler and drain e e sccesscccccssesccsces
15808 GEAR = DEVeEl s o oo 6 6 a 5.6 s 0ac.0 00 0 0esssssesnssssse
11222 RING = retaining i« o « « oisiise ¢'siowieis o s oo s s e sie sisies sesie

11538 RING-retaining..o.oo-o..ooooo. ® e 0000000000000
16008 BEARINGO.....-oon...c-o..o@ooooon.-ooooo

S
o
QAaOaQaaan

16005 BEARING. ® & o 0 0 0 0 00 0 0 00 e 0 e e ® & & 0 000 0 00 00 0o
14858 BEARING. ® & 0 5 00 0 0 00 e e e ® & & o0 ® 0 00 00 s o
16011 SEAL -Oilecssecscocsnss o

15809 SHAFT - reverse idler « Qe « Db s oe eiewsseses e atitee
15810 SPACER - reverse idler Nc-ooooooo-----o-o-o--
11211 IDLER-reverse e o 0 9 ® © 0 00 00 00 00 0000 00 0000
19633 BEARmG-ttht--- 0......0........0.-.'..
15811 CARRIER - differenti

15812 CARRIER - differe &3 /oo saie s oie o o & o) eie &6 e e o eiaialoleyato
15618

15134
69 192- 20

(=]
-
aoaoaoHQQQOQPQQPQ0

® & o o © e ° o e o ° ° o e e e

DD b DD b e bt b e e e b b DO DO WS DD 00 b bt b bt D) b b e

70 129- 102 o D ,ZP....---..-..--..-.--...---.4

Printed in U.S.A. June 1975



32

/ nm‘
.
7 ,\‘\
7 iy

=

Do®

i




|
|

CASE MODEL 107 COMPACT TRACTOR 33

ATTACHMENT DRIVE
POWER TAKE OFF (PTO) ASSEMBLY

REF. PART NO. DESCRIPTION REQ'D
1 C 17037 HOUSING -0 b v s s s nsnscnsnsonsbeuneoheessss ]
2 C 15083 PULLEY - PTObottom « « « « o « o « P TR .
3 C 20185 PULLEY ASSEMBLY - PTOtOp ccccccecccccccacccnces ]
4 C 10822 AR B S pllly o s v ioliim as v o s cs 65 6600 55860 s mbad ]
5 A 170280 BEARING = PTO. sconsdoscesssocssscssocassosssssen
8 C 15272 WASHER = 'Dells s ¥e s sssbnnssesoncecanssssusonss ]
7 113- 206 BOLT - 3/8" x3/4'" NC hex, ZP « <« .+« cecescscccccccca]
8 192- 21 LOCRWASHER wa/8" ZP '3/ sssvcssssanssssnsssesss
9 195- 104 WABHER - 3/80Pliin, BP ¢ covssovosnsnsnsssidsasssa ]
10 C 17035 PIN-Divot cccceccecccccccccncas s s asis b mieie e e leoneiol ]
11  132- 46 PIN ~rottersli/817"% 13 /4 s oks «ois s asis s o5 o5 v olols e als snioslais D
12 C 15143 ROD - belt adjust front e cssecceescccccscccsccssssscas 1
13 C 15140 SLEEVE }ewevatuyelsis o o o a o ¢ 68,2 sias s oioinessisessieveeolsesl
14 C 15141 SPRING «cocee. T PR RN R T e
15 192- 21 WASHER-3/8”plain¢---oo--o-o..o-.--o-..ooo--.o-1
16 129- 103 NUT < jany 3/8" . NO BEE '« « s o5 s o s 2wy sio s o o's wids s oa 544
17 138- 92 FIN - 100l S/188X S/A!" ' o.08 0w o a5 SN 37 »0 g ui b siinl
18 C 15147 ROD-PTOrear(usedpriortoS/N I IR |
18 C 18048 ROD - PTO, rear (used S/N96544 ter)s s s o e o aios o
19 C 17313 LEVER - engaging (used prior t N-9654460)c ¢ e e coceeeene 1
19 C 18062 LEVER - engaging (used S/N. 9654460 and after) e« « o e e v 0 00 vv. 1
20 132- 46 PIN - cotter 1/8" x 3/4"« N\ gys +* s ceeoossscnnnnanas 1
21 C 15527 SPACER ccsccococcocs sieis s sie s e s s se ey ees shaeen]
22 175- 415 SCREW - 5/16" x 1" tr 3 ZPececcccccctceccncnns ]
23 192- 20 LOCKWASHER-s/l% ....... T SR L
24 129- 102 NUT - 5/16" NC he R 1
25 C 15552 BELT - PTO .. M T R
26 C 15252 KEEPER - be ctccccccccrscscscsssscccscsscnnee 2
27 113- 102 BOLT-5/ 1 "NChex scecececcccccsccocccnsnaa 2
28 195- 521 WASHER e L e s 0 s wlies PP T L -
29 192- 20 LOC BB/ 16"1 565 ¢ vo o5 57 0’5 ww 5 s SR x 6000 v0w 30D
30 129- 102 NUT - NChex cccceceoccaceccceccccossecnnas 2
@QI%IPLEMENT LIFT
1 C LEVER - implement lift e « e c ¢ e e e e cocecoccsssncccese
2 C ROD = DUSR « « = ¢ e o e s e e aenonoenconcenencenanesnss
3 C 1515 BUTTON = thumbi s e o o s/s.0 o ol slara s oo ol s 5796 s ersrs s oisislos
4 C 15156 BRACKET = 8adadlelis « s s sle etalate siane s¥ale o eratsneteloletelorolols
5  113- 102 BOLT - 5/16" X 3/4" NC heX, ZP «ccccccoacscsasccses
192- 20 LOCKWASHER = 5/18' ZP : ols slls ara,sfwiets elsia olerelsls o oo olors

129- 102 NUT - 5/16" NC hex, ZP « e vveevnn 325N
138- 92 PIN - 1oll 3/16" X 3/4" v e veun.
C 15564 SPRING cccsoo coeesssesees ceccccsccsocses eesee
138- 2054 PIN - 8pirol 5/16"x1-3/4" ceavssses BeEn e as e ke mn
195- 521 WASHER - 5/16" plain e « « « » s 50 6 e le sl siniel e o b slel ool s e

HHEOo-J,

[ =]
. *« & o * o 0 L] . L]
Landll ol ol o SN SN SN I S

Printed in U.S.A. June 1975



34




CASE MODEL 107 COMPACT TRACTOR

BREAKER CONTACT

S, MAGNETO

AND ALTERNATOR

EF. PART NO. DESCRIPTION

35

REQ'D
C 15884 MAGNETO ANDIALTERNATOR « o o o o sie s s 6 s eisiesnesses
C 15906 SPRING = idUSt COVOT s'¢. v 6/s0 o o0 6 50 08 ois e sisishe elssin o s ios
C 15907 COVER - breaker DOX duBt e s « « oo s 600656606 50oessas

C 15909 BREAKERASSEL{BLY-COIItact----------o------o-.-
C 16053 SCREW.-.....Q.Q..-.-...l........-..‘......l

C 16054 WASHER ¢ ccccceeecccccs

C 15910 TAB-termmal ------ © e 000 0000000000000 00
129- 5 NUT......J.a--.o...oo..o.-.C.Q.....coo..ll

R
1
2
3
4 C 15908 CAM - breaker « ... cholere e el e v (m e = /a6 s o 6rer e 8l elelatabars
5
6
7
8
9

15912 CONDENSER ¢ ¢ ¢ ceceeeseo

15915 STATOR PLATE ASSEMBLY

—
(=2]
oNoNoloNoNoRoNoRoRoNoNoXo!

15922 CI.AIP - ground ® e o 0 00

25 193- 509 SCREW - 1/4'" x 3/ % »
26 C 16042 SCREW - 1/4" x 1

&

Printed in U.S.A.

15916 CORE AND PLATE e o 0056 ¢0.5 % aion s.ases soesesieessese
15917 GENERATOR COILS AND LEADS @

15911 FELT—camwiper ooooo ® e 00 0000000000000 0000s00o0
16056 SCREW o a5 s s ofs s.a%e » ® e e 00 e 0 c0c0 00 c00000000000se

® ® 0 0 00 00 0000000000000

15913 COIL ASSEMBLY - magneto (includes items 12, 14 and 18) ..
15914 SPRING-coilwedge-o.-........................

15918 WmE - lead © e 00600 e s s0 00000 ®c e 00 c00c 0000
15919 SLEEVE - insulation e e 0 000000 ® e e 00000000000
15920 SHIEI_‘D = COIl sde v e oo niase I I N N R

15921 Cup-coﬂfastening ---\ e 000 e0 0000000000

23 173- 244 SCREW ® ® o0 0 0 0 0 0 o
24 C 15927 GASKET - dust cover Q

6..:.0...--.......0.

June 1975

® & 8 o o o o ° ° ° ° s e e © & o ° o ° ° e »

’sems ® & 8 & 0 00 0 00 000 00 e e s
Chex,SEMS e e cccsvecccccscecs

el el e a B el e e o o e e U S P N



36

T

..'u@.aU




CASE MODEL 107 COMPACT TRACTOR 37

C 15989 STARTER

REF, PART NO. DESCRIPTION REQ'D

C 15989 STARTER - engine 12 VoIt « c e c e e e e o cocccecccoccoacosase 1l
1 C 16022 CAP ASSEMBLY - end (includes bearing) « « e e e e e e e eoess 1
2 C 16067 WASHER - spacer (.024) ¢ c e cccccooccecccccas s D
2 C 16068 WASHER - spacer (,008) «.... o o3RRI, ‘o rla Te) e helbe B T P -
3 C 16023 ARMATURE o i/ss 083 305 oie e clo o siliokotestole o o oo 1
4 C 16024 HOUSING ~ StATEEr v o tis s o'si 6 o o o vars iie s o oo s sicters oo e i1
5 C 16025 WASHER = iNSHIatiig s v e o o s saawosaooosoiscanes 2
6 C 16069 WASHER=»PI2iNis o o o5 js o 00 o s 00 sis o e e sssseioe siofefe2
1 192~ 19 LOCKWASHER e¢s ccciso0ceccsee 566 n %0 sleete denle e 4
8 C 16064 NUT & oo ele e lolin s15 13101« o el sieinte ore ¢ ke befisole ctetel 4
9 C 16072 WASHER ~ SPACEY e sicoicoscssosssssesscssoionasios 1
10 C 16071 BOLTPsmutRTUre-s-omsnat o o 6 0o .6 68 o o ¢ ositis o s b 0.6 olndls o sie o 2
11 C 16009 WASHER « s &5 5 a0 sio o8 s4s- e aie s oo o 6 thers oo sase as o3 el
12 C 16026 BUSHING =..insulating o s «fs & .5 siojs o & eteiefa"aare o's a's pxos & 1
13 C 16027 BRUSH AND:SPRING KIT o 1o« snsncndsinctosctions o o 655 o [dhe s oreie @ 1
14 C 16028 SPRING = DIUSh ¢ 55 o o 5 ots.Fsic.alelle o o0 0% o0 s oleiaa.s exsieid D
15 C 16029 CAP ASSEMBLY - commutator end % « e s e s s s s s s a0 0 s 1
16 C 16030 BENDIX ASSEMBLY ¢ c o aie 550 sdd(GN\NVes s s00ssescssssses 1
17 NSS NUT. = HeX ¢ oo s ¢ o d0-0 5o A R B o |
18 NSS STOP - pinion « « e o o & » .................1
19 NSS SPRING-anti-drift...@...................1
20 NSS WASHER - pinion.&>\ . « el s s aoLe & ve s o» @ e & wieterei ]
21 NSS SLEEVE - anti-dri > J R S TTON S | S
22 NSs GEAR - pinion @ L acs iy 5w sesn s siniom 4
23 NSS SHAFT - scre s s, o a a8 s sine e uee s smtoneloll]
24 NSS WASHER 85 n's e simre e el s 5 eaie s e e e elelet]
25 NSS CUP - cu el et tslsllc alolale s "sloze-elelolelolotote adelatetaleik
26 NSS CUSHIOQ DO ansnanazassusvennirens - - orenens-sreroieNoe Sp— |
27 C 16031 WASH Sl sbails end abb eUs & 16 s = s AR SO e |
28 C 16066 BOLT Ty I NP |

Printed in U,S.A. June 1975



B /
\\l Py .MM\ y/ * \\\ i\\-\\
PR A 2000, \ ",
2O\ 73 > < \ \ \\ (/
S P i
\\%V(/%@I%MM\% \\\ \.m\\ \\\\\\\\\\x \\\\\\
ARSI OLEX TR \ . \ \\
=T =D & \\\ \\Qs\\\\\ \\\\\\\\\
Wi,

!




© T U W

OO0 wh -

EF.

CASE MODEL

ART NO.
10458
15542
14553
15923
17685
14566
15684
17114
15989
14565
17746
17809
17807
17763
17808

elololoNoloNoXoloNoNoNoNoNo RO N -

(USED PRIOR TO S/N 9654460)

BATTERY - 12 volt

DESCRIPTION

HARNESS - wire .
SOLENOID - start
PLATE - rectifier mounting « c e s e ccococoecscoscscscsss
WIRE - battery to solenoid mounting SCTewW « « c e e s c e 0 0 c o o
CABLE - battery negative (black 12'") e c e c e cccecoceccoces

e o o

107 COMPACT TRACTOR
ELECTRICAL SYSTEM

REQ'D

SWITCH—SafetyStal‘t-......--......-...-....---.

WIRE-SafetyStartSWitCho-..-.-.-.................

STARTER - 12 volt (repairs page 37) « e e ceceeecececacse

CABLE - battery positive . ...
SWITCH - ignition (used S/N 9654287 and after) « « .. .
KIT - ignition switch (used prior to S/N 9654287) « « « «
WIRE - ground . . . .
KEY - ignition . ....

© 60 0000 @ 0 e 0 o0 00 00 00 00

.
]
.
e e 0000 0
.
.

DECAL - ignition SWitCh (See page 41) . .u ® e 0 00 00 00 00 00

S

ELECTRICAL SYST

14060
17426
17921
10836
484
70
202
102
108
101
122

C

C

C

C
187-
193-
111-
129-
111-
129-
129-
192- 20
129-
192-

C

C

7

C 15704
C 15925
223- 6
C 15857
173- 42
C 15525
129- 642
C 15960

Printed in U,S.A.

2SS

NUT - back up « « « ¢
WASHER - ignition-SW

/4" NC hex

5/16" NF hex
CKWASHER - 5/16"
T-#IONChexbraSS © ® © ® 0o ® o 8 0 00 00 0 0 00 00 00 e o0

LOCKWASHER - 3/16".....

BOLT-#10X5/8"NCny10n---..................-..
WASHER-3/16"ny10n ® o ® 00 ® 0 00 00 00 0 0 0000 00 0800 o0

NUT - #10 NC hex nylon. ...

RECTIFIER - diode.
FUSE -
COVER - rectifier ..

6 amp

4" x 3/4" NC round head, square n

ARDWARE

oooooooo

SCREW - #5 x 3/8" round head, machine. « « « « «
CLIP - insulated. .

CLIP -

NUT - #10 - 24, low CTOWID « « « « »
"J" wire ..

eXterna].tOOth-o-----------------

CCK c sio o o5 o o0 s

e ® o & ° e © o e ° 0 o o o o & o ° & o o 0

e el Ll e o o W W S S S

Pt bt b b DO GO DD GO DO DO DO DD b e DO DD DD e

June 1975






CASE MODEL 107 COMPACT TRACTOR 398

ELECTRICAL SYSTEM
(USED S/N 9654460 AND AFTER)

REF. PART NO. DESCRIPTION REQ'D
1 C 10458 BATTERY = 12 VOlt s ccccceoccoes cecscscessssssscs 1
2 C 18006 HARNESS - wire +cscececcccen cecesesccsccscscscses 1
3 (& 14553 SOLENOID -~ start ccccececcsss cceeccccscscscssse ]
4 & 15923 PLATE - rectifier mounting e cccccc-. cececsccscscsce 1
5 C 17685 WIRE - battery to solenoid mounting screw cecceccececccces ]
6 C 14566 CABLE - battery negative (black 12'") e cccececceccccce ]
i C 15684 WIRE - safety start switch eccecccec.ee. cescsccscccence ]
8 C 17114 SWITCH - strip, neutral start -« cccccecceccece R I |
9 C 15989 STARTER - 12 volt (repairs page 37) ecccccecccceccccee 1
10¢ .. C 14565 CABLE ~ battery positive esccccccccccececccccnceccss ]
11 . C 17746 SWITCH - ignition (includes key) esccccccceccccccccccs |

C 17763 KEY - ignition e ccccceccecce.. A R M O R T |
127~ C 17807 WIRE - ground, Switch e ecseeeeecececcccceccaccace 1
135..C 18203 WIRE - PTO switch to solenoid -« « -« R R I |
14 C 18182 SWITCH - strip, PTO +eccecccecececccccccssccscsas ]
15 C 18184 WIRE - switch to switch e e s e e cescecssscscenscscs 1
16 223- 20 FUSE-20amp =«ccece- e o e ale sssassccssesess.ense 1]

Printed in U,S.A. June 1975



40

1107 [case

SHIFT PATTERN

0]
G

A IMPORTANT
s TO START ENGINE - DISENGAGE ATTACHMENT
or DRIVE AND DEPRESS FOOT CLUTCH/BRAKE

LGHTS TO PARK TRACTOR - DISENGAGE ATTACHMENT
DRIVE - STOP ENGINE AND LOCK BRAKE HROTTLE

PLACE TRANSMISSION IN NEUTRAL BEFORE
STARTING ENGINE AND AFTER PARKING
TRACTOR.




CASE MODEL 107 COMPACT TRACTOR 41

DECALS
REF, PART NO. DESCRIPTION REQ'D
1 (@ 15647 DECAL-hood R, H, ¢ cccecee ceecescccscscscscscscsccscecces]
2 C 15648 DECAL-hood L, H, cccceccecccccccccccccoscoscscsscscsse]
3 321- 1901 DECAL - instrument panel (used prior to S/N 9654440) « « e+« 1
3 321- 2117 DECAL - instrument panel (used S/N 9654440 and after): s « « s+ « 1
4 C 15655 DECAL - grilleinsSert « ccesceeecececcccccccccccccccsl]
5 C 15657 DECAL - PTO (used prior to S/N 9654460) « cccseoceoesceces ]
5 C 18186 DECAL -~ PTO (used S/N 9654460 and after) ««c-.ecceeceeees 1
6 C 15658 DECAL -brake l10CK e cecceccececscccscscscscsccccsces ]
7 321- 1628 BDEOAL = SCEBEY 7 vhia sin s wre s s us oo wve wiroi® s o7 = & edd]
8 C 17808 DECAL - ignition switch (used with C17809 ignition switch kit) - - 1

Printed in U,S.A. June 1975



42

7t




CASE MODEL 107 COMPACT TRACTOR 43

HEAD LAMP KIT (OPTIONAL)

REF. PART NO. DESCRIPTION REQ'D

C 15687 KIT - head lamp (order as G6 machinery item) «ceceecceeee 1
1 C 16087 WIRE ASSEMBLY ¢ ¢ c ceeococscss P o'e e as SESTE, 1
2 C 14537 CONNECTOR - head lamp ¢ e e oo o o 50 88 eln o alel sl e stelleere 1
3 C 14302 HEAD LAMP ¢ ccocecocccccsacse $ile ors o b te 6l e & o el lors Siee 2

HEAD LAMP

1 131- 629 NUT -Speed cceocccoccces({oNNeecosss RGO DO e 4
2 187~ 1047 SCREW - #8 x 1/2" round hea s, self-tapping « « « e+« « « 4

C 14302 HEAD LAMP ASSEMBLY&. - o ohp o o0 Ve o 5 oo e & o Fodas 2
3 NSS RECEPTACLE - hea N der C14302) ¢ e e e oo oo o oo e 1
4 C 14305 BULB - head lamp NPiels o'sare o lele oty s s oiain ol & oiutidelie 1
5 C 14304 GASKET -head Igmp_ )} ¥ e e e c e cccccecoscccsocscns 2
6 C 14303 LENS - head 1 S orelate = ol s o) wasiie) o sis o ® o oleherbis 1

Printed in U.S.A,

August 1971



44

NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
35012 29 3 C 15093 23 6 C 15657 41 5

A 11538 31 56 C 15096 21 4 C 15658 41 6
A 14858 31 59 C 15097 21 5 C 15672 25 15
A 27287 29 26 C 15104 21 12 C 27 26
A 30881 23 9 C 15105 21 13 C 39 7
A 30881 27 35 C 15106 27 1 C 39B 7
A 32181 29 2 C 15109 25 20 C 43
A 33531 27 36 C 15112 13 30 C 39 16
A 170280 33 5 C 15113 23 12 c 39 17
C 10292 23 12 C 15114 17 9 C 29 5
C 10458 39 1 C 15116 17 3 c 29 8
C 10458 39B 1 C 15134 31 68 G 29 12
C 10678 13 5 C 15140 33 13 C 29 13
C 10822 33 4 C 15141 33 14 C 29 14
C 10836 39 4 C 15143 33 12 C 29 15
C 11163 29 6 C 15147 33 18 C 29 16
C 11166 29 9 C 15156 27 15 C 29 23
C 11167 29 11 C 15156 33 4 c 29 24
e 11172 29 20 C 15157 33 3 C 29 25
c 11173 29 21 C 15159 33 2 29 28
C 11174 29 22 C 15164 33 1 29 30
C 11178 29 17 C 15173 27 14 @ 29 31
€. 11181 29 29 C 15174 13 2 (v 29 34
C 11184 29 32 C 15178 25 <Qc 15796 29 35
C 11185 29 33 C 15178 27 $ ¢ 15197 29 36
C 11187 29 27 C 15252 33 C 15798 29 37
c: 11191 29 40 C 15272 33 C 15799 29 38
C 11193 31 43 C 15309 2 C 15800 29 39
C 1119 31 45 C 15310 z& 6 C 15801 31 42
C 11205 31 41 C 15310 33 C 15802 31 44
c 11211 31 63 C 15312 9 C 15803 31 46
¢ 11222 31 55 C 15321 7 4 C 15804 31 41
C 11906 23 5 C 1582 7 31 C 15805 31 48
C 12110 23 2 C 25 1 C 15806 31 49
Cc 12111 23 3 c 27 38 C 15807 31 52
C 12370 23 5 6 27 39 C 15808 31 54
C 12975 21 18 01 19 5 C 15809 31 61
C 12975 23 8 @ 512 29 7 C 15810 31 62
C 13108 23 7 @ 15518 5 39 C 15811 31 65
C 13716 23 11 @ 15519 13 1 C 15812 31 66
C 14060 39 C 15525 13 9 C 15821 5 6
C 14201 21 Op C 15525 39 22 C 15822 9 10
C 14302 43 C 15527 33 21 C 15823 9 10
C 14302 43 C 15530 13 8 C 15824 9 11
C 14303 43 6 C 15440 19 9 C 15825 9 11
C 14304 43 5 C 15540 13 31 C 15826 9 9
C 14305 43 4 C 15542 39 2 C 15827 9 8
C 14534 19 4 C 15545 25 10 C 15828 9 %
C 14537 43 2 C 15551 27 34 C 15829 7 1
C 14553 39 3 C 15552 33 25 C 15830 7 2
(& 14553 39B 3 C 15564 33 9 G 15831 7 3
(@ 14565 39 10 C 15610 19 2 (67 15832 7 |
C 14565 39B 10 C 15618 31 67 C 15833 7 9
C 14566 39 6 C 15637 27 17 C 15834 {f 9
C 14566 39B 6 C 15638 27 19 C, 15835 T 10

¥y C 15066 23 1 C 15641 17 7 C 15836 7 117
C 15067 23 11 C 15644 27 20 C« 15837 7 11
C 15068 23 13 C 15647 a1 1 C 15838 7 4
C 15072 23 18 C 15648 41 2 C 15839 7 6
C 15083 33 2 C 15655 41 4 C 15840 9 12
C 15090 23 1 C 15841 9 13

LR




v

1

NUMERICAL INDEX

45

PART PAGE REF. PART PAGE  REF. PART PAGE REE.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
= C 15842 5 9 C 15910 35 8 C 16030 37 16
C 15843 557 10 C 15911 3% 10 C 16031 37 o
C 15844 5 25 C 15912 3% 12 C 16032 5 18
C 15845 5 37 C 15913 3% 13 C 16033 9 5
C 15846 5 15 C 15914 3% 14 C 16033 11 3
C 15847 5 1 C 15915 35 15 C 16034 13 22
C 15849 9 2 C 15918 3% 16 C 16036 11 10
C 15850 9 3 C 15917 3 17 C 16037 13 25
C 15851 9 4 C 15918 3% 18 C 16038 13 12
C 15852 9 6 C 15919 35 19 C 16039 13, 11
C 15853 13 20 C 15920 3 20 C 16040 5 33
C 15855 13 18 C 15921 3% 21 C 16041 5 27
C 15857 39 20 C 15922 3% 22 C 16042 3 26
C 15858 13 C 15923 11 9 C 16043 13 27
C 15859 13 23 C 15923 39 4 C 16044 11 4
C 15860 13 14 C 15923 39B 4 C 16045 5 35
C 15861 13 10 C 15925 39 18 C 16046 11 12
C 15862 13 C 15927 3 24 C 16048 5 41
C 15863 13 13 C 15960 39 2 C_(R16050 15 4
C 15864 5 32 C 15972 5 43 51 15 7
C 15865 1 g C 15973 5 7 6052 15 29
C 15866 5 29 C 15974 5 8 | 16053 35 6
C 15867 5 30 C 15975 7 8 @ 5T 16054 3 27
C 15868 5 23 C 15976 5 C 16056 3% 11
C 15869 5 28 C 15977 5 od ¢ 16064 37 8
C 15870 5 24 C 15978 5 C 16066 37 28
C 15871 5 22 C 15979 C 16067 37 2
C 15872 5 14 C 15980 % 3 C 16068 37 2
~—~C 15873 5 21 C 15981 {\ 42 C 16069 37 6
C 15874 5 19 C 15981 Q) 1 C 16071 37 10
C 15875 11 2 C 15982 3 21 C 16072 37 9
C 15876 11 1 C 159 13 19 C 16087 43 1
C 15881 13 28 C 13 15 C 16129 19 1
C 15882 13 24 C 5 20 C 16202 13 6
C 15883 13 16 c 13 26 C 16267 17 10
C 15884 35 1 8 11 5 C 16276 13 33
C 15885 5 34 @ 989 37 C 16714 25 4
C 15886 5 40 |5 15989 39 9 C 16724 23 3
C 15887 15 1 Qj: 15989 39B 9 C 16752 15 4
C 15888 15 2 @2 C 15990 39 9 C 16942 17 23
C 15889 15 C 15991 15 11 C 16946 23 2
C 15890 15 : C 15992 15 12 C 16948 23 17
C 15891 15 Q C 15993 15 13 C 16958 27 8
C 15892 15 C 15999 15 16 C 17035 33 10
C 15893 15 9 C 16000 15 21 C 17037 33 1
C 15894 15 10 C 16001 15 22 C 17038 17 24
C 15895 15 14 C 16002 15 23 C 17038 21 18
C 15896 16257 1§ C 16003 15 24 C 17043 17 16
C 15897 15 17 C 16004 15 26 c 17071 27 24
C 15898 15 - 18 C 16005 31 58 C 17072 27 23
C 15899 15 19 C 16008 31 57 C 17106 21 7
C 15900 15 20 C 16009 97 ~Sify C 17108 25 5
C 15901 15 25 C 16011 31 60 C 17114 39 8
C 15902 15 27 C 16022 37 1 c 17114 39B 8
C 15903 15 28 C 16023 37 3 c 17127 17 19
2 15904 15 30 C 16024 37 4 C 17128 17 11
~C 15905 5 81 C 16025 37 5 C 17164 27 25
C 15906 35 2 C 16026 37 12 C 17235 21 17
C 15907 35 3 C 16027 37 13 C 17261 5 5
C 15908 35 4 C 16028 37 14 C 17287 5 .. K
C 15909 35 5 C 16029 37 15




46

NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
c 17313 33 19 113- 103 27 32 164- 543 15 o8~
C 17332 15 11 113- 104 ol 5 169- 43 13 29
C 17333 15 10 113- 111 5 2 169- 135 5 47
C 17361 5 45 113- 118 15 12 173- 42 39 21
C 17362 5 46 113- 122 19 3 173- 44 11 6
Cc 17391 15 7 113- 206 17 4 173~ 215 13 3
C 17393 15 | 113- 206 33 74 173- 244 35 23
C 173% 15 8 113- 207 17 12 175~ 400 17 25
Cc 17413 25 2 113- 207 23 10 175- 415 33 22
C 17426 39 2 113- 219 25 8 178- 858 25 19
C 17473 17 15 113- 219 27 27 178- 858 25 22
C 17685 39 5 126- 14 27 3
C 17685 39B 5 126- 16 39 5
C 17746 39 13 126- 16 5 11
© . 19748 39B 13 126- 16 17 8
C 17763 39 126- 21 5 26
C 17763 39B 129- 4 18 32
Cc 17807 39 12 129- 5 43 2
C 17807 39B 12 129- 14 13 32
C 17808 39 129- 27 17 18
C 17808 41 8 129- 101 11 7
C 17809 39 11 129- 102 39 14
C 17873 25 3 129- 102 29 19
Cc 17921 39 3 129~ 102 31 7
C 18006 39B 2 129- 102 15 9
C 18015 21 3 129- 102 19 /i
C 18017 21 19 129- 102 21 95
C 18048 33 18 129- 102 23 21
C 18062 33 19 129- 102 27 6 —
C 18182 39B 14 129- 102 31 69
C 18184 39B 15 129- 103 33 6
C 18186 41 5 129- 1 33 23
C 18204 39 15 129- < 33 29
C 18203 39 12
C 18205 17 5
C 18206 17 13
C 18316 23 9
C 20185 25 13
C 20465 27 29
F 19633 33 8
F 53650 33 15
L 15282 23 14
L 32763 15 5
o 5999AB 39 6
T 25070 25 21 131- 629 35 25
T 33565 23 20 131- 1102 13 17
131- 1113 25 11
HARDWARE CODE NUMBERS 131- 1127 17 27
13- 436 29 18 132- 26 33 9
26- 636 25 6 132- 46 27 22
83- 412 31 50 132- 46 21 16
111- 108 39 9 132- 48 27 12
111- 202 39 7 132- 311 33 11
111- 215 21 8 132- 320 27 21 195- 521 33 28
113- 102 19 6 138- 92 27 16 195- 522 17 21
113- 102 27 5 138- 92 33 8 195- 525 25 7
113- 102 33 5 138- 92 33 17 195- 525 27 28 -/
113- 102 33 27 138- 98 29 4 195- 541 27 40
113- 103 17 20 138- 2054 33 10 195- 2027 15 14
113- 103 21 15 138- 2055 23 L 195- 2029 23 8
113- 103 23 22 164- 540 15 2 195- 2069 21. 11




=

NUMERICAL INDEX

47

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.

211- 5 29 10

214- 251 13 7

219- 10 23 4

219- 17 21 14

219- 404 23 6

221- 13 31 53

223~ 6 39 19

223- 20 39B 16

223- 202 5 38

321- 1628 41 q

321- 1901 41 3

321- 2117 41 3

353~ 406 14 29







